
 

 

 
FINAL 

 
WASTEWATER TREATMENT & COLLECTION SYSTEM 

FEASIBILITY STUDY 
for the 

TOWN OF PARADISE  
DOWNTOWN COMMUNITY CLUSTER SYSTEM 

 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared By:  
 Mark S Adams, PE  

 
 

April 21, 2010 
by 

NorthStar Engineering 
111 Mission Ranch Blvd, Suite 100 

Chico, CA 95926 



 

NorthStar Engineering  DCCS Feasibility Report_Final.doc 

EXECUTIVE SUMMARY 

 

The Town of Paradise is the largest un-sewered city in California, relying on over 11,000 
individual septic systems to treat and disperse of wastewater generated by its residents and 
commercial establishments.  As the Town has grown, so has the knowledge and understanding 
of septic systems and their key role in shaping the future of the community.  The current sewage 
[...]
connections, of which 300 are commercial and 68 residential with a total design flow of approximately 
184,000 gpd.  Costs presented in the Draft Progress Report for Gravity Collection and Conveyance were 
updated to reflect 2009 market prices; raw collection costs were normalized to estimate collection cost per 
unit acre.  The normalized cost estimates were then used to extrapolate anticipated costs for a 
conventional gravity collection system serving the expanded Phase I project area.  Additional 
assumptions used in the development of cost estimates included 150-feet of 4-inch service lateral for 
each lot and a 25 percent contingency.  

The Preliminary Opinion of Costs for Phase I conventional gravity collection system averages 
approximately $9.9 million, with low and high estimates of approximately $8.8 and $11.0 million, 
respectively.  The average connection cost was estimated at approximately $28,400, with low and high 
estimates of approximately $25,300 and $31,500, respectively.  This compares with the rough cost of 



TOWN OF PARADISE, CA  DCCS FEASIBILITY STUDY 
 

NorthStar Engineering 8 DCCS Feasibility Report_Final.doc 

conventional gravity collection reported in the Draft Progress Report and updated for 2009 of 
approximately $6.0 million and an estimated raw cost of approximately $65,000/acre of service area.   

Small Diameter Gravity Collection 
The small diameter gravity collection system proposed for Phase I of the project is projected to cover 
approximately 190-acres.  Based on current conditions the collection system would serve 368 
connections, 68 residential lots and 300 commercial lots, with a total design flow of 184,000 gpd.  Costs 
presented in the Draft Progress Report for Small Diameter Effluent Collection and Conveyance were 
updated based on 2009 market prices; raw collection costs were normalized to estimate collection cost 
per unit acre.  The normalized cost estimates were then used to extrapolate anticipated costs for a small 
diameter gravity collection system serving Phase I.  Additional assumptions used in the development of 
cost estimates included 150-feet of 4-inch service lateral for each lot, 50 percent tank replacement, 25 
percent of tank receiving new pump packages, and a 25 percent contingency.  

A Preliminary Opinion of Costs for a Phase I small diameter gravity collection system averages 
approximately $11.8 million, with a low and high estimate of approximately $10.3 and $13.2 million, 
respectively.  The average connection cost was estimated at approximately $38,800, with low and high 
estimates of approximately $29,600 and $39,100, respectively.  This compares with the rough cost of 
small diameter gravity collection reported in the Draft Progress Report and updated for 2009 of 
approximately $5.3 million.  The 2009 estimated raw per acre cost based on assumptions in the Draft 
Progress Report averaged approximately $57,600/acre of collection line installed. 

STEP COLLECTION OPTION AND PRELIMINARY OPTION OF COSTS 
The concept of a STEP system has existed since the early 1970's.  STEP systems were rather 
rudimentary at first but have evolved into a highly engineered and cost effective wastewater collection 
system.  A modern engineered STEP package facilitates long pump life and easy maintenance that 
translates into low O&M costs.  The concept of a STEP system is very simple. Wastewater is collected in 
a water tight septic tank prior to being discharged via small diameter pressure conveyance lines to 
advanced treatment, either onsite, or more commonly, offsite at a decentralized or centralized wastewater 
treatment plant.  A STEP system combines the most favorable attribute of a septic tank, free primary 
treatment of the wastewater, with advanced treatment options that are intended to satisfy today's 
treatment standards.  Each STEP septic tank is designed to intercept the wastewater and create a clear 
zone within the detained wastewater.  This clear zone is achieved when solids settle to the bottom of the 
tank and floatables rise to the surface of the tank.  Wastewater is removed from the clear zone in the tank 
and conveyed by a pump to the treatment facility. 

Another advantage to the STEP collection system is that the on-lot equipment, generally the largest 
portion of the overall cost, can be installed as each new residence or business is ready to connect.  
Therefore, a significant portion of the cost of a STEP collection system is a deferred capital expense, 
spread out over the parcels connected and the lifetime build-out of the project.  In addition, downstream 
treatment costs are significantly reduced because only low-strength effluent is collected as solids stay 
behind to decompose in watertight septic tanks.  This is an added benefit when considering a septage 
receiving station.  The pressurized, closed system means expensive manholes and lift stations are 
eliminated, and because STEP collection sewers are designed as watertight, there's virtually no infiltration 
and inflow, reducing capacity requirements for treatment and dispersal systems; further lowering capital 
costs by allowing a smaller treatment plant and reducing the area required for dispersal. 

STEP Collection 
The STEP collection system proposed for Phase I of the project is projected to cover approximately 
190-acres.  Based on current conditions the collection system will serve 368 connections, 68 residential 
lots and 300 commercial lots, with a total design flow of 184,000 gpd.  Assumptions used in the 
development of cost estimates included replacing 50 percent of the existing tanks including pumps, 
installing pump packages in the remainder of tanks, and assuming 150-feet of 1-inch service lateral for 
each lot.   

A Preliminary Opinion of Costs for a Phase I STEP collection system is estimated to average 
approximately $6.6 million, with a low and high estimate of approximately $5.2 and $7.9 million, 



TOWN OF PARADISE, CA  DCCS FEASIBILITY STUDY 
 

NorthStar Engineering 9 DCCS Feasibility Report_Final.doc 

respectively.  The cost per connection for residential and commercial connections averaged 
approximately $24,400, with low and high estimates of approximately $18,400 and $29,400, respectively.   

REVIEW OF TREATMENT OPTIONS 
Historically, decentralized wastewater treatment plants have not been viewed as the solution of choice for 
meeting the wastewater needs of small and large communities.  Several reasons have contributed to this 
attitude, with one of the most vocal being regulatory bodies who enjoy the single point of responsibility 
when treatment is not meeting set limits.  However, in the past few decades attitudes and perceptions of 
decentralized wastewater treatment have started to shift and decentralized or ‘clustered’ treatment plants 
are beginning to be viewed as cost effective and environmentally sound alternatives to centralized 
treatment plants.   

Small and rural communities often cannot afford the expense of centralized facilities, and their 
populations may be too spread out to make centralized treatment a realistic option.  Additionally, some 
existing onsite systems may function effectively, so they don’t need to be replaced.  In circumstances like 
these, decentralized wastewater treatment is often the best solution for wastewater management.  
Decentralized treatment involves using a combination of treatment technology options, both traditional 
and innovative, where they are most appropriate in a community. Conventional onsite systems, 
alternative onsite systems, cluster systems for groups of homes and businesses, and some use of 
centralized treatment can all be included when considering decentralized community wastewater 
management. The decentralized system is then managed (with varying degrees of control) to ensure 
each component functions properly. 

Decentralized treatment systems have several advantages over traditional centralized wastewater 
treatment systems; infrastructure costs are significantly reduced, most treatment components are modular 
in nature and therefore easily expandable for phased projects.  In addition, by treating wastewater onsite 
or locally, decentralized options can reduce energy consumption.  Numerous treatment technologies are 
available to accommodate decentralized strategies and which have the capability to consistently meet 
effluent quality suitable for subsurface dispersal and for reclamation following disinfection.  Some of the 
most common decentralized treatment options consist of textile filters, activated sludge, and various 
combinations of these technologies incorporating ultra filtration. 

Textile filters are based on packed bed filter technology which is a reliable and proven method for 
achieving secondary treatment of wastewater.  Typical filters are constructed of a synthetic textile with 
high surface area per unit volume as compared to sand.  The result is the ability to treat the same amount 
of wastewater in a fraction of the space that a sand filter requires.  Textile filters rely on the concept of 
recirculation where pumps recirculate partially treated effluent through and between the textile sheets. In 
this moist, oxygen-rich (aerobic) environment, naturally occurring microorganisms remove impurities from 
the effluent.  After several (typically 4 or 5) cycles, the treated effluent is suitable for subsurface dispersal, 
using trenches or drip, or advanced treatment processes if necessary.  Additional benefits associated with 
textile filters are low energy use and low sludge generation.  Effluent quality typical of textile filters 
includes biological Oxygen Demand (BOD5) and Total Suspended Solids (TSS) to 10 mg/L each.  Textile 
filters also have limited capacity for the removal of common nutrients such as nitrogen. 

The Sequencing Batch Reactor (SBR) is a fill-and-draw activated sludge process designed to operate 
under non-steady state conditions. An SBR operates in a true batch mode with aeration and sludge 
settlement both occurring in the same tank. The SBR process is best characterized as an activated 
sludge system is that carries out the functions of equalization, aeration, and sedimentation in time rather 
than in space as in conventional continuous-flow systems. The SBR system can be designed with the 
ability to treat a wide range of influent volumes and is uniquely suited for wastewater treatment 
applications characterized by low or intermittent flow conditions.  Effluent quality of SBR treatment 
process is typically below 10 mg/L BOD5 and TSS, respectively.  Removal of common nutrients such as 
nitrogen is possible with alterations in treatment. 

The MBR process relies on a combination of technologies that consist of a suspended growth biological 
reactor integrated with an ultrafiltration membrane system.  The MBR process combines the unit 
operations of aeration, secondary clarification and filtration into a single process, producing a high quality 
effluent, simplifying operation and greatly reducing space requirements.  The ultrafiltration system 
replaces the solids separation function of secondary clarifiers and sand filters used in a conventional 



TOWN OF PARADISE, CA  DCCS FEASIBILITY STUDY 
 

NorthStar Engineering 10 DCCS Feasibility Report_Final.doc 

activated sludge systems.  An MBR system can maintain very high biomass/solids concentrations in the 
bioreactor (5,000 / 15,000 mg/L), allowing the volume requirement of the biological system to be reduced.  
The ultrafiltration membranes are immersed in the aeration tank, in direct contact with mixed liquor. 
Through the use of a permeate pump, a vacuum is applied to a header connected to the membranes. The 
vacuum draws the treated water through the ultrafiltration membrane and resulting permeate (filtered 
water) is then directed to disinfection or discharge facilities. Intermittent airflow is introduced to the bottom 
of the membrane module, producing turbulence that scours the external surface of the membrane which 
moves solids away from the membrane surface.  Besides delivering a very high effluent quality suitable 
for reuse applications, MBR reduces biomass/solids production and eliminates sludge settle-ability 
problems.  Effluent quality typical of MBR systems include total suspended solids (TSS) of less than 
1mg/L, turbidity less than 0.2 NTU, and up to 4 log removal of virus (depending on the membrane 
nominal pore size). 

Different treatment methods and level of treatment have been considered in each of the previous studies.  
Considerations in determining what method of treatment to utilize and what level of treatment will be 
required are significantly influenced by the method of collection, dispersal, and site selected.  It’s 
generally accepted that secondary treatment is required as a minimum; as such the Draft Progress 
Report recommended use of an SBR.  The detailed alternative analysis prepared by Questa can be found 
in the Draft Progress Report.   

Textile Filter Treatment 
A decentralized treatment system utilizing textile filter technology with adequate capacity to serve Phase I 
of the project at a total design flow of 184,000 gpd.  The proposed treatment system would occupy 
approximately 0.5-acres for Phase I, with additional acre required to serve future expansion.  
Assumptions used in the development of cost estimates included treatment tankage and equipment, 
tertiary filtration, disinfection, and laboratory equipment.  Septage receiving could be accommodated 
using this treatment technology; however, would result in approximately a 10 percent increase in size and 
cost to accommodate additional equipment and increases in waste strength.   

A Preliminary Opinion of Costs for a textile treatment system to serve Phase I is estimated to average 
approximately $6.3 million, with a low and high estimate of approximately $6.1 and $6.6 million, 
respectively.   

SBR Treatment 
A decentralized treatment system utilizing MBR technology with adequate capacity to serve Phase I of 
the project at a total design flow of 184,000 gpd would occupy an overall footprint of less than 0.25-acres.  
Assumptions used in the development of cost estimates included treatment equipment, septage 
receiving, disinfection, and laboratory equipment.  

A Preliminary Opinion of Costs for a Phase I treatment system using an MBR is estimated to average 
approximately $7.1 million, with a low and high estimate of approximately $6.2 and $7.6 million, 
respectively.   

MBR Filter Treatment 
A decentralized treatment system utilizing MBR technology with adequate capacity to serve Phase I of 
the project at a total design flow of 184,000 gpd could be installed in a building of 2,000sf and occupy an 
overall footprint of less than 0.25-acres.  The proposed treatment system would utilize parallel modules 
and filters configured for future expansion.  Assumptions used in the development of cost estimates 
included treatment equipment, septage receiving, disinfection, and laboratory equipment.  

The Preliminary Opinion of Costs for the proposed Phase I treatment system averages approximately 
$6.7 million, with a low and high estimate of approximately $6.2 and $7.2 million, respectively.   

BENEFICIAL REUSE OPTIONS AND PRELIMINARY OPTION OF COSTS 
As noted in previous studies, the beneficial reuse of treated effluent as a means of dispersal is 
considered a high priority by Town Staff.  Numerous technologies are available for the reclamation of 
wastewater including microfiltration and conventional mixed media filtration.  However, given current 



TOWN OF PARADISE, CA  DCCS FEASIBILITY STUDY 
 

NorthStar Engineering 11 DCCS Feasibility Report_Final.doc 

capital and operational costs, the use of a conventional mixed media filter provides the most cost effective 
solution at present.   

Typical tertiary treatment plants used for wastewater reclamation consist of parallel filters (either mixed 
media or ultrafiltration), followed by redundant disinfection (such as ultraviolet).  Provisions can, and 